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ALADDIN SCIENTIFIC CORPORATION
14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-02-29 17:02:52

Date of Next Testing: 2027-02-28 17:02:52

Product Name: Polyethylene

CAS Number: 9002-88-4

Specifications & Purity: High density, melt index 2.2 g/10 min (190 °C/2.16kg)
Lot #: B2427570

SKU # P434351

Analysis: 263038

Parameter Limit Values Result

Melt Index(190°C,2.16 Kg) 2.0-2.4 (g/10min) 2.10g/10min
Appearance(P434351) White Pellets white pellets
Infrared spectrum Conforms to structure Conforms to Structure
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